
MR/SD 170   

 

2  ba76046e01 01/2012 ba76046e01 01/2012 

 

Parts list 
 
Item Description Quantity 
1 Clamping device 2 
2 Hexagon head bolt M6 x 110 4 
3 Nut M6 4 
4 Lock washer for M6 4 
5 Cap screw M5 x 8 4 
6 Shim for M5 4 
7 Nut M6 4 
8 Lock washer for M6 4 
 
 

Assembly 
• Pre-assemble each of the four hexagon head bolts (2) with a nut (3) and a lock  

washer (4) to a clamping device (1). 
• Assemble the shed to the preassembled clamping device using the Cap screws (5) 

and shims (6). 
• Position both clamping devices at the pipe and fix them using the four nuts (7) and 

the four lock washers (8). 
 
 

Materials 
All parts are made of stainless steel 1.4301. 
 
 
 
 
 
 

 
 
 
 
 
 
 

Operating manual 
 

Assembly set for tube assembly 
 

MR/SD 170 
 
 
 

Sun shield SD/K 170 or SD/M 170-D

1

2

4

8

3

7

6

5
 



MR/SD 170  
 

 

2  ba76046e01 01/2012ba76046e01 01/2012 

 

Parts list 
 
Item Description Quantity 
1 Clamping device 2 
2 Hexagon head bolt M6 x 110 4 
3 Nut M6 4 
4 Lock washer for M6 4 
5 Cap screw M5 x 8 4 
6 Shim for M5 4 
7 Nut M6 4 
8 Lock washer for M6 4 
 
 

Assembly 
• Pre-assemble each of the four hexagon head bolts (2) with a nut (3) and a lock  

washer (4) to a clamping device (1). 
• Assemble the shed to the preassembled clamping device using the Cap screws (5) 

and shims (6). 
• Position both clamping devices at the pipe and fix them using the four nuts (7) and 

the four lock washers (8). 
 
 

Materials 
All parts are made of stainless steel 1.4301. 
 
 
 
 
 
 

 
 
 
 
 
 
 

Operating manual 
 

Assembly set for tube assembly  

MR/SD 170  
 
 

Sun shield SD/K 170 or SD/M 170-D

1

2

4

8

3

7

6

5
 


